UDOR I 5(077.75

GAS ENGINE GEAR REDUCTION FOR
KAPPA-bb, ZETA-40/85/120 DIAPHRAGM PUMPS

on 3.5 - 6.5 HP GAS ENGINES with 3/4" SHAFTS
REQUIRES 16 OZ. 90W GEAR LUBE

180501 3 ,, 3
060227 & R W g::is

~ , 060205
021322 / 7

0
180504

150529
605826
—~ , 000608
] N 151208
180472 - § | )
022823 |
110193 > 160367
180708 S 060547
IS _Q°
060509 < T 180707
% 140305
160364
000418
Revised 5-1-2020
Part # Description Qty Part # Description Qty
0004.18 GEAR SHAFT - 3/4" 1 1505.29 GEAR CASE - PUMP 1
0006.08 BEARING 1 1512.08  ALIGNMENT PIN 1
0213.22 PUMP GEAR - VA 1 1603.64 OIL PLUG G3/8 1
0228.23 GEAR CASE - ENGINE 1 1603.67 OIL PLUG G1/4 1
0602.05 GASKET 1 1804.72 HEX BOLT M8X50 6
0602.27 GASKET 1 1805.01  ALLEN BOLT M10X25 4
0605.09 GASKET - ALUMINUM 1 1805.04 ALLEN BOLT M10X20 3
0605.47  GASKET - ALUMINUM 1 1807.07 HEXBOLT 5/16 X 1" 4
1101.93 O-RING 1 1807.08 HEXBOLT 5/16 X 2-1/4" 1
1403.05 WASHER 4 6058.26 VENTED OIL CAP 1



